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	Name: Sarah Thompson
	Healthcare number:  674839205
	Location:  Room 302, West Wing, ABC General Hospital
	Date admitted:  November 15, 2024
	Current date: November 21, 2024 
	Wardteam:  Physiotherapy – Orthopedic Team 
	Current shift:  8:00 AM – 4:00 PM
	Current shift leader: John Adams
	Next shift leader:  Rachel Evans
	Current conditionstatusRow1: Postoperative ACL reconstruction, right knee



Mild swelling in the right knee, slight pain when weight-bearing, and limited range of motion (approximately 90 degrees flexion). Pain is controlled with medication, and the patient is able to perform basic movements but has difficulty with walking and standing for prolonged periods.



ACL reconstruction performed on November 14, 2024. Graft taken from hamstring tendon.
	Recent actionsRow1: Immediate postoperative rehab initiated. Passive range of motion (ROM) exercises and quadriceps activation exercises started on Day 1 post-op.



Ice applied every 2-3 hours for 15-20 minutes to reduce swelling and inflammation.



Crutches provided for partial weight-bearing, with weight-bearing encouraged as tolerated.
	Current medicationRow1: Ibuprofen 400 mg: 3 times daily for inflammation and pain relief



Paracetamol 500 mg: As needed for pain, typically at night



Oxycodone 5 mg: Every 6 hours as prescribed for breakthrough pain (post-surgical pain management)



Antibiotics: Cephalexin 500 mg, twice daily for infection prophylaxis
	Additional informationRow1: N/A
	Relevant medical historyRow1: Previous Injuries: Sprained right ankle (2022), which healed without complications



Surgical History: No significant prior surgeries



Allergies: None documented
	Relevant personal needsRow1: Patient requires assistance with walking and weight-bearing, especially transitioning from seated to standing positions. Crutches are required for mobility.



Assistance is required for activities like dressing and bathing due to limited knee mobility.



Needs assistance with medication timing and management to stay ahead of post-operative pain.
	Past medication requirementsRow1: No regular use of pain medications before surgery. The patient had only used over-the-counter medications for occasional discomfort related to prior injuries



Only occasionally used mild analgesics for minor sprains in the past
	Family supportRow1: Strong family support, particularly from her partner, who is helping with daily activities and ensuring the patient adheres to post-surgical protocols



Lives with a partner in a single-story home, no stairs, but has a raised bed that may require assistance to get in and out of
	Additional informationRow1_2: N/A
	Current issuesrisksconcernsRow1: Swelling and discomfort in the knee are expected, but the risk of infection and delayed healing is a concern. The patient must continue monitoring for signs of infection (redness, increased swelling, fever).



The quadriceps and hamstring muscles are at risk of atrophy during the early recovery phase due to immobility.
	Current and anticipated needsRow1: Focus on passive and active ROM exercises, strengthening the quadriceps, and promoting early weight-bearing with crutches



Monitoring of pain levels to adjust medication as necessary, ensuring that swelling and discomfort are managed adequately
	Vital signsRow1: Temperature: 36.7°C (98.1°F)

Heart Rate: 72 bpm

Blood Pressure: 120/80 mmHg

Respiratory Rate: 16 breaths per minute

Oxygen Saturation: 98% on room air
	Patient concernsRow1: Patient is concerned about managing post-surgical pain, particularly when trying to sleep or move



Worries about not being able to progress fast enough with walking and physical therapy



Expressed concerns about persistent swelling and its impact on mobility and recovery time
	Additional informationRow1_3: N/A
	Requiredrecommended future actionsRow1: Continue with ROM and strengthening exercises as tolerated. Progress to more active exercises and partial weight-bearing after 2 weeks, based on recovery.



Re-evaluate pain management strategy in 3-4 days if pain remains severe. 



Schedule a follow-up appointment with the orthopedic surgeon in 1 week to assess surgical site, healing, and ROM.
	Required medicationRow1: Ibuprofen 400 mg: Continue for inflammation and pain relief, 3 times per day.

Paracetamol 500 mg: As needed for pain, particularly at night.

Oxycodone 5 mg: Continue every 6 hours as needed for breakthrough pain, for the next 2-3 days, then consider tapering down based on pain levels.

Antibiotics (Cephalexin 500 mg): Continue for the next 3 days as prescribed to prevent infection.
	Additional informationRow1_4: Overall, surgery went well and patient is recovering exactly how they should. No causes for major concern at this rate and is scheduled to be discharged once the anti-biotics have been discontinued. 
	Shift leader signature: John Adams
	Shift leader taking over signature: Rachel Evans
	By when1:  2 weeks
	By when2:  day to day consideration


